
 

REPUBLIC OF SEYCHELLES 
 

MINISTRY OF ENVIRONMENT, ENERGY 

AND CLIMATE CHANGE 
 

PUBLIC UTILITIES CORPORATION 
 

 
 

 

PROJECT NEPTUNE 

Project Management Unit (PMU) 

SEYCHELLES WATER AND SANITATION PROJECT 

CONSTRUCTION OF LA DIGUE WASTEWATER SYSTEM 

Environmental and Social Impact 

Assessment Report 

August 2017 
  



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation  Page i 

 

TABLE OF CONTENTS 

Executive Summary .............................................................................. 1 

1 Introduction to the Project .......................................................... 4 
[...]
the coast. These areas will not be covered by the piped sewerage system. 

The WWTP will be located to the south of the plateau area adjacent to L’Union 
Estate. 

2.2 Alternatives to the Project 

There are no prudent and feasible alternatives to the proposed development, if it is 
decided to construct a piped centralised sewerage system for La Digue. The 
various technical options were investigated and evaluated at the Feasibility Study 
stage of the Project. The Project works proposed are considered to represent the 
best option. The other main alternative is to do nothing and continue with the 
existing use of septic tanks and cess pits for sewage disposal. 

The consequences of not proceeding with the Project would be a significant 
ongoing degradation of the quality of the groundwater and the creation of a 
potential health hazard. 

2.3 Existing Wastewater Situation in La Digue 

Significant development has taken place on La Digue over the past few years, 
especially in the tourism and housing sectors. Numerous guest houses have been 
established on the coastal belt and large housing developments have been 
implemented in the La Passe area by the Ministry of Land Use and Housing. 
Though projects were implemented to increase the water supply, the absence of 
sewerage facilities will result in an increase in pollution of the marine environment 
and the underground water resources. La Digue depends on a combination of 
surface water, groundwater and desalination for its water supply. 

A situation has arisen to protect the pristine environment of La Digue, which is one 
of the main assets in the tourism industry. In view of the increased development 
which is taking place on the island a special emphasis therefore has to be placed 
on the protection of groundwater and marine ecosystem by having a proper 
wastewater treatment and a disposal system. 



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation  Page 13 

 

As the density of houses increases, the need to review the means of wastewater 
treatment and disposal has become an urgent necessity. In the absence of 
centralised sewer system, septic tanks are used to contain and treat sewage.  
Bearing in mind that only primary treatment is accomplished within the septic tanks, 
the effluent that is released from the tank has basically undergone 30%-40% of 
BOD removal and 60% suspended solid removal. During the rainy season when the 
water table rises, many soakaways become saturated and septic tanks overflow. 
Most of the water consumers on La Digue believe that the groundwater is 
contaminated and requires treatment. 

2.4 Proposed Sewage Collection System 

2.4.1    Sewer Network 

In gravity systems the sewage flow is provided by natural gravity without any 
support of mechanical equipment. Pipes have to be laid at reasonable slopes in 
order to provide the required velocity. A purely gravity system is not possible in La 
Digue. It is flat with high groundwater levels, requiring deep trench excavations with 
pumping and/or lifting stations to pump the sewage.  

The arrangement of the pipes and pumping stations is however different. Sewage 
flows by gravity to a pumping station and is then pumped to the next pumping 
station via a force main. Lifting stations are not used but rather more sewer pipes 
as in some places gravity sewers are parallel to force mains. 

In the proposed piped sewer system there are 2 no. main pumping stations which 
collect the flow from gravity sewers and the small lifting/pumping stations and then 
pump this sewage either to the next main pumping station or to the WWTP. There 
are two main lines of force mains and several much shorter forcemains. The 
maximum depth of excavation is 3.5 m at the deepest PS. In addition there will be 
18 no. small lifting/pumping stations. 

In total there are approx. 17 km of gravity sewers with approx. 400 manholes and 3 
km of force mains. For the gravity sewage pipes, a minimum diameter of DN200 is 
recommended. There are an estimated 700 house connections, 50 of which are 
estimated to need pumps. The minimum diameter for house connections is, 
according to required slope, proposed to be DN125.  

The location of the pipelines, manholes, pumping and lifting stations and the WWTP 
are shown on Figure 2 below. The layout of the La Digue WWTP with the 
coordinates of the property boundaries is shown in Figure 3 and Figure 4 which 
follow.  

2.4.2    House Connections 

Proposals for La Digue house connections are outlined in the following paragraphs. 

The Project proposes for each property (or in some cases groups of properties) to 
install a house connection chamber i.e. service pit, which in turn would be 
connected to the lateral or branch sewers. These service pits would be located at 
the boundary of the individual properties and the adjacent public roads or footpaths. 
These chambers/pits could either be located on the private property of the 
boundary or else on the public road (or footpath) side. 

The cost of the supply and installation of the service pits and their connection to the 
piped sewer system are also part of the Project. The disconnection of households 
from their septic tanks and cess pits and their reconnection to their respective 
service pits including any changes to the internal plumbing are also needed. 



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation  Page 14 

 

The depth of each of the house connection chamber will be determined by two 
factors: 

� The plumbing or the level of the existing connection from the house plumbing 
with the existing septic tank. Preferably the house connection chamber is at a 
depth that allows gravity flow from the house to the house connection 
chamber; and 

� The general depth of the lateral and branch sewers. The depth of the lateral 
and branch sewers will be designed to be as shallow as possible. It would be 
uneconomical to lay them deeper for only a few house connections, since this 
influences the entire downstream section of the sewer pipes.  

The standard level of the house connection chamber i.e. service pit, has been set at 
70 cm below ground level. Where necessary it may be necessary for some property 
owners or the PUC to install small sewer pumps where it is not possible for them to 
connect by gravity. It is anticipated that this will occur along the road at the foot of 
the mountain at the eastern edge of the plateau area. 



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social Impact Assessment Report 

  

 

 Public Utilities Corporation  Page 15 

 

 

 

 

 

Figure 2: Layout of sewerage system 

 

  



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social Impact Assessment Report 

  

 

 Public Utilities Corporation  Page 16 

 

 

 

 

 

Figure 3: Layout of La Digue WWTP - 1 

  



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social Impact Assessment Report 

  

 

 Public Utilities Corporation  Page 17 

 

 

Figure 4: Layout of La Digue WWTP - 2 

 

 

 

 

 

 



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation Page 18 

 

2.5 Proposed WWTP 

2.5.1 General 

Different process technologies were considered for the treatment of wastewater in 
La Digue. The design is for a population equivalent of approx. 5092 PE and a flow 
of 941 m3/d. 

The requirements for the effluent quality in accordance with law S.I.83 (1995) are 
quite stringent and require the removal of suspended solids, the biological 
degradation of organic matter, partial N and P removal, and finally disinfection. 

Several steps are needed for the treatment of wastewater, the main one being the 
biological treatment. The removal of suspended solids can take place in the 
mechanical treatment and can also take place in a filtration step after the biological 
treatment. The last step for the wastewater treatment will be the process of 
disinfection. In addition, biological and mechanical treatment steps produce sludge 
which needs to undergo further treatment before it can be disposed of or reused. 

2.5.2 Biological Treatment 

The proposed process of conventional activated sludge with extended aeration, 
(similar to the one implemented in Providence and Beau Vallon WWTPs on Mahé) 
has the advantage that wastewater and sludge treatment are conducted in the 
same aeration process. This results in an effluent and stabilised sludge both of 
good quality. It has the advantage not to require a lot of land. However this process 
requires a lot of energy and the investment cost and the complexity of operation are 
rather high. 

2.5.3 Filtration and Disinfection (Advanced or Tertiary Treatment) 

Filtration 

The filtration step is mainly required for an effective removal of the turbidity and 
suspended solids and so as to guarantee that the disinfection step works properly. 
For La Digue, the following main processes would be considered: 

1. Sand filters, such as Dynasand filters which are backwashed 
continuously 

2. Conventional sand filters: with intermittent backwash 

3. Disc filters 

4. Membranes for ultrafiltration and/or microfiltration 

Membranes have the strong disadvantage of having high energy and chemical 
requirements. Disc filters are not as reliable as sand filters since they often have 
leakages. They are not recommended for La Digue. 

Disinfection 

Untreated and secondary treated effluent contains a range of pathogenic micro-
organisms that pose a potential risk to the health of humans and livestock, such as: 

� Helminths (for example, intestinal nematodes – Ascaris, Taenia) 

� Bacteria (for example, those causing cholera, typhoid and shigellosis); 
Protozoa (for example, Giardia, Cryptosporidium)  

The disinfection step should:  



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation Page 19 

 

� reduce microbial pathogens to below the minimum criteria   

� not result in an increase in the discharge toxicity of the wastewater;  

� be reliable and cost effective; and  

� not result in incremental risks to human health or the environment due to the 
transport, storage, or handling of disinfection chemicals or by-products. 

On La Digue the Project will implement sand filters, followed by either UV-
disinfection or ozone treatment. 

2.5.4 Sludge Treatment 

The sludge produced in the main treatment has to be processed for disposal or 
reuse. Sludge is usually removed with a dry solids content around 1%, depending 
on the type of main treatment processes. Therefore, it is mainly water and has large 
volume. It is usual to reduce the water content to reduce the volume by a 
combination of various processes, including gravity thickening, mechanical 
dewatering and drying.  

Stabilisation is the process of reducing pathogens, eliminating odours and 
inhibiting, reducing or eliminating the potential of putrefaction. This makes the 
sludge easier to handle, reduces odours and suitable for use. Several solutions are 
possible, including drying, composting, extended aeration, aerobic or mesophilic / 
thermophilic anaerobic digestion. 

Selection of the final means to produce stabilised sludge for beneficial use will 
depend on the end user requirements. However, other processes for sludge 
treatment are standardised. Gravity thickening is used to increase the solids 
content of sludge typically from 1% solids to 4%, followed by mechanical 
dewatering to reduce the volume to about 30% solids by removing a portion of the 
liquid fraction. The combination of these two processes reduces the volume of 15 
m3 of liquid sludge to about 1 m3 of semi-solid “spadable” sludge that can be 
transported, stored and stacked as a solid material. Solar sludge drying beds are 
included in the Project for further sludge drying on La Digue. 

2.5.5 Disposal of Treated Sludge 

At the present time there are no regulations in place that specifically govern sewage 
sludge management. Only the Public Health Act makes mention that sewage 
sludge is a 'nuisance' which implies that it needs to be handled with care. 

There are no specific requirements regarding dry solids content etc. for the sludge 
which is disposed of at the landfill. The only requirement is that the contractor 
conveying the sludge to the landfill is registered with the Land Waste Management 
Agency. To be able to dispose of treated sludge at the La Digue landfill the PUC will 
have to obtain the necessary permits and approvals. 

The main elements of the sludge treatment at the La Digue WWTP will be as 
follows: 

� A sludge thickener from which a dry solids content of about 3.5% is 
expected; 

� Mechanical dewatering from which the dry solids content of the sludge 
should be increased to at least 18%; and 

� Solar sludge drying beds which should achieve a dry solids content of 90%. 



Seychelles Water and Sanitation Project — 

Construction of La Digue Wastewater System 
Environmental and Social 

Impact Assessment Report 

  

 

 Public Utilities Corporation Page 20 

 

As a result of these processes a sludge quantity of less than 1 m3 per day is 
expected to be produced with a dry solid content of 90%. This is a relatively small 
amount of sludge which can be easily handled. 

Disposal to the La Digue landfill, along with use in agriculture, appears to be the 
best option for disposing of the sludge from the La Digue WWTP. The landfill is 
immediately adjacent to the WWTP site and transporting dried sludge to the landfill 
would not involve making trips through any populated areas. 

The agricultural areas of L’Union Estate where the La Digue WWTP would be 
located may be suitable for use for disposal of sewage sludge. Issues of transport 
costs would not arise since L’Union Estate is closer than the La Digue landfill site. It 
is anticipated that L’Union Estate could use the sludge as either a soil conditioner or 
a fertiliser.  

Whether the sludge is used in agriculture would depend entirely on L’Union Estate 
they will have to judge its suitability for the various crops that they choose to grow. 
The sewage to be treated at La Digue WWTP will be overwhelmingly domestic 
sewage. It is expected that L’Union Estate would carry out any necessary analyses, 
laboratory tests or field trials should they decide to use treated sludge in agriculture. 

2.6 Proposed Disposal of Treated Sewage Effluent 

2.6.1    Overview 

The options for disposal of treated effluent are as follows: 

� Reuse in agriculture, this would be at L’Union Estate which is adjacent to 
the WWTP; 

� Disposal to the estuary immediately adjacent to the WWTP; 

� Injection into the ground water; or 

� Disposal to the sea via a sea outfall pipe. 

It is considered that both the cheapest and the most environmentally acceptable 
solution is to reuse as much of the treated wastewater as possible with the 
reminder to be disposed of into infiltration trenches. This is discussed in the 
following sections: 

2.6.2 Reuse of Treated Wastewater in Agriculture 

Discussions were held between the PUC and the Consultant with L'Union Estate 
regarding their use of treated wastewater. L'Union Estate indicated that they would 
take wastewater all year around although they could not necessarily guarantee to 
take it all in the wet season. They would only really know the amounts they can use 
after they commence taking treated wastewater. They expect to take all of the 